



AMERICAN FLAMECOAT INC.

520 Eagleton Downs Drive - D
Pineville, NC 28134
O: 704.405.2550
F: 704.543.9772
www.americanflamecoat.com

Client: Kvadrat Inc.
549 Ottawa Avenue NW
Grand Rapids, MI 49503

Mill: Kvadrat Inc. – NARA color: 008 - treated with FLAMECOAT
PO# 2093579 – project The Beverly Hills Hotel
Report Number: 129495
Date: July 8, 2026

Flammability Test Report:

One (1) fabric sample identified as KVADRAT INC. – NARA color: 008 treated with Flamecoat, was received and tested in accordance with the NFPA 260, "Cigarette Ignition Resistance of Components of Upholstered Furniture, 2024 Edition", (Cover Fabric Test). The results are as follows:

Test Results

Vertical Char Lengths

19mm

19mm

18mm

The sample submitted meets the requirements of the above standard and may be considered a **Class I Cover Fabric**. There were no ignitions on any of the three specimens tested. In addition, none of the three test specimens displayed a vertical char which was equal to or greater than 45 mm. If there are any questions or if we can be of further assistance, please let us know.

Sincerely,

Brad Souffrant
President

